
PRODUCE CERTIFICATE NO 45532 OF 2BIO5I2O13

Our delivery document N': 221004 of 281A512013

Rope's producer: REMER S. r . l .

Via Col di  Pioppi ,  16
S.Benedetto del Tronto Ap - ITALIA

Purchaser:

License Number 9A-0076

Production code:

Ordered by

Customer's order No

Nominal rope diameter

Real diameter

Nominal lenght

Construction

Direction

Diameter out. wires

Steel cross section.

Tensile strenght

Preformed

Exterior surface

Min. Breaking load

Calculated aggregate breaking load

Actual Breaking Load

Real weight / m

Total weight

N' reels / rolls

g245

FAX

MEP0212787

38,1 0 (mm)

38,20 (mm)

2286 (m)

UNGALVANIZED STEEL WIRE ROPE @38,1 (7x7)+6x19(1+9+9)
1960 N/mm2 RHOL GREASED BLACK

RHOL

3,04

665,79

1 960

YES

(mm)

( * ' )

( N/mm2 )

UNGALVANIZED STEEL

1 .010,88 (  kN )

1.304,94 ( kN )

1128,5 ( kN )

5,81 (kglm)

13273 (kg)

1

GREASED BLACK

Additional information TESTING PERFORIVIED WITH THE INSPECTOR G. D' IGNAZIO
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international rules: UNI EN 12385-4 ì

S. Benedetto del Tronto , 2810512013
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